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EU DECLARATION OF CONFORMITY 

The manufacturer or his nominated representative established in the community; 

ROCK FALL UK LTD, WIMSEY WAY, ALFRETON, DERBYSHIRE, DE55 4LS, UNITED KINGDOM 

Declares that the PPE described hereafter; 

ROCK FALL RF250 Rhodium
Is in conformity with the provisions of PPE Regulation EU 2016/425 for Category II and, 
where such is the case, with the national standard transposing t h e  u n i o n  
harmonised standard no. EN ISO 20345:2011

This declaration of conformity is issued under the sole responsibility of the manufacturer; 

ROCK FALL UK LTD, WIMSEY WAY, ALFRETON, DERBYSHIRE, DE55 4LS, UNITED KINGDOM 

Is identical to the PPE submitted to: CTC-4, Rue Hermann Frenkel - 69367 Lyon cedex 07- 
France. Approved Body 0075. who performed the Eu type examination (Module B) and 
issued the EU type -examination certificate: 0075/2599/161/01/19/0029

The PPE is subject to the procedure set out in Module B of the PPE Regulation EU 

2016/425 under the supervision of the notified body: 

CTC-4, Rue Hermann Frenkel - 69367 Lyon cedex 07- France. Approved Body 0362

Signature:  Position: Director Date: 1/07/2019 



http://www.rockfall.co.uk/wp-content/uploads/2016/03/BASF-PU-CHEM-RESISTANCE.pdf


Number: GZHT90461164 

Applicant: BASF POLYURETHANES (CHINA) CO. LTD Date: Oct 30, 2014 

NO. 408, HUANSHI ROAD SOUTH, 

GUANGZHOU NANSHA ECONOMEIC 

& TECHNOLOGICAL DEVELOPMENT 

ZONE GUANG-DONG 511458, 
P.R. CHINA 

Attn:       TERRY HU 

Sample Description: 

Thirty (30) pieces of submitted sample said to be White PU materials used for sole. 

Standard :   EN 13832-3: 2006 

Date Received/Date Test Started : From Aug. 22, 2014 to Sep. 17, 2014 
Date Final Information Confirm   :   Oct. 30, 2014 

Test Result Please Refer To Attached Page(S). 

Should you have any query on this report, you may contact at gzfootwear@intertek.com 

Authorized By: 

For Intertek Testing Services Shenzhen Ltd. 
Guangzhou GDD Branch 

Huang Ning, Andy 

Assistant General Manager 
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 
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Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) 

Sample 1 

Chemical Used: Acetone (Letter Code: B) 

Tear Resistance: 
Before Degradation: 

Requirement Pass/Fail 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.3 kN/m - - 

7.0 kN/m Min. 6.4 kN/m Pass 

45 Shore A - - 

38 Shore A Min.: 30 Shore A 
Max.: * 

Pass

Sample 2: 

Chemical Used: Dichloromethane (Letter Code: D) 

Tear Resistance: 
Before Degradation: 

Requirement Pass/Fail 

After Degradation: 

7.3 kN/m - - 

The Samples Were Too Strongly 

Affected By The Degradation Test 

Hardness: 
Before Degradation: 

So As To No Need To Perform This 
Test In Accordance With This 

Standard. 

Min. 6.4 kN/m - 

After Degradation: 

45 Shore A - - 

The Samples Were Too Strongly 

Affected By The Degradation Test 
So As To No Need To Perform This 

Test In Accordance With This 

Standard. 

Min.: 30 Shore A - 

Max.: * 
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Requirement Pass/Fail 
Sample 3 

Chemical Used: Toluene (Letter Code: F) 

Tear Resistance: 
Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.3 kN/m - - 

5.1 kN/m Min. 6.4 kN/m Fail 

45 Shore A - - 

36 Shore A Min.: 30 Shore A 
Max.: * 

Pass

Sample 4: 

Chemical Used: Diethylamine (Letter Code: G) 

Tear Resistance: 
Before Degradation: 

Requirement Pass/Fail 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.3 kN/m - - 

6.8 kN/m Min. 6.4 kN/m Pass 

43 Shore A - - 

37 Shore A Min.: 30 Shore A 
Max.: * 

Pass
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Requirement Pass/Fail 
Sample 5 

Chemical Used: Tetrahydrofurane (Letter Code: H) 

Tear Resistance: 

Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.6 kN/m - - 

6.4 kN/m Min. 6.4 kN/m Pass 

45 Shore A - - 

38 Shore A Min.: 30 Shore A 
Max.: * 

Pass

Sample 6: 

Chemical Used: Ethyl Acetane (Letter Code: I) 

Tear Resistance: 

Before Degradation: 

Requirement Pass/Fail 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.6 kN/m - - 

6.1 kN/m Min. 6.4 kN/m Fail 

43 Shore A - - 

35 Shore A Min.: 30 Shore A 
Max.: * 

Pass
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Requirement Pass/Fail 
Sample 7 

Chemical Used: n-Heptane (Letter Code: J)

Tear Resistance: 

Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.7 kN/m - - 

7.4 kN/m Min. 6.4 kN/m Pass 

45 Shore A - - 

40 Shore A Min.: 30 Shore A 
Max.: * 

Pass

Sample 8: 

Chemical Used: Sodinm Hydroxide Solution 30% 

d = 1.33(Letter Code: K) 

Requirement Pass/Fail 

Tear Resistance: 
Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.8 kN/m - - 

7.6 kN/m Min. 6.4 kN/m Pass 

45 Shore A - - 

39 Shore A Min.: 30 Shore A 
Max.: * 

Pass
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Requirement Pass/Fail 
Sample 9 

Chemical Used: Sulfuric Acid 95% d = 1.84 

(Letter Code: L) 

Tear Resistance: 

Before Degradation: 

After Degradation: 
7.5 kN/m - - 

Hardness: 
Before Degradation: 

The Samples Were Too Strongly 

Affected By The Degradation Test 

So As To No Need To Perform This 
Test In Accordance With This 

Standard. 

Min. 6.4 kN/m 

- 

45 Shore A - - 
After Degradation: 

The Samples Were Too Strongly 
Affected By The Degradation Test 

So As To No Need To Perform This 
Test In Accordance With This 

Standard. 

Min.: 30 Shore A 

Max.: * 
-
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Requirement Pass/Fail 
Sample 10: 

Chemical Used: Nitric Acid (65 3)% 

(Letter Code: M) 

Tear Resistance: 

Before Degradation: 

After Degradation: 

7.5 kN/m - - 

The Samples Were Too Strongly 
Affected By The Degradation Test 

Hardness: 
Before Degradation: 

So As To No Need To Perform This 
Test In Accordance With This 

Standard. 

Min. 6.4 kN/m - 

45 Shore A - - 
After Degradation: 

The Samples Were Too Strongly 
Affected By The Degradation Test 

So As To No Need To Perform This 

Test In Accordance With This 
Standard. 

Min.: 30 Shore A 
Max.: * 

- 

Sample 11 

Chemical Used: Acetic Acid (99 1)% 

(Letter Code: N) 

Requirement Pass/Fail 

Tear Resistance: 

Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

6.4 kN/m - - 

2.7 kN/m Min. 6.4 kN/m Fail 

45 Shore A - - 

30 Shore A Min.: 30 Shore A 
Max.: * 

Pass
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Requirement Pass/Fail 
Sample 12: 

Chemical Used: Ammonia Solution (25 1)% 

(Letter Code: O) 

Tear Resistance: 

Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.5 kN/m - - 

6.9 kN/m Min. 6.4 kN/m Pass 

46 Shore A - - 

42 Shore A Min.: 30 Shore A 
Max.: * 

Pass

Sample 13 

Chemical Used: Hydrogen Peroxide (30 1)% v/v 

(Letter Code: P) 

Requirement Pass/Fail 

Tear Resistance: 

Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.8 kN/m - - 

7.4 kN/m Min. 6.4 kN/m Pass 

45 Shore A - - 

41 Shore A Min.: 30 Shore A 
Max.: * 

Pass
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Sample 14: 

Chemical Used: Lsopropanol (Letter Code: Q) 
Tear Resistance: 

Before Degradation: 

Requirement Pass/Fail 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.5 kN/m - - 

7.3 kN/m Min. 6.4 kN/m Pass 

45 Shore A - - 

37 Shore A Min.: 30 Shore A 
Max.: * 

Pass

Sample 15 

Chemical Used: Sodium Hypochlorite (13 1)% 

(Of Active Chloride) 
(Letter Code: R) 

Requirement Pass/Fail 

Tear Resistance: 

Before Degradation: 

After Degradation: 

Hardness: 

Before Degradation: 

After Degradation: 

7.6 kN/m - - 

7.1 kN/m Min. 6.4 kN/m Pass 

48 Shore A - - 

43 Shore A Min.: 30 Shore A 
Max.: * 

Pass
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Number: GZHT90461164 
Tests Conducted (As Requested By The Applicant) 

Footwear Protecting Against Chemicals (Sole)(BS EN 13832-1:2006(E),4.2) (Cont) 

Remark: * = Value Before Degradation +10 Shore A. 
# = The Samples Were Too Strongly Affected By The Degradation Test So As To No Need To 

Perform This Test In Accordance With This Standard. 

Letter code Chemical 

B Acetone 

D Dichloromethane 

F Toluene 

G Diethylamine 

H Tetrahydrofurane 

I Ethyl Acetate 

J n- Heptane

K Sodium Hydroxide Solution 30% D=1.33 

L Sulfuric Acid 95% D=1.84 

M Nitric Acid (65 3)% 

N Acetic Acid (99 1)% 

O Ammonia Solution (25 1)% 

P Hydrogen Peroxide (30 1)% V/V 

Q Lsopropanol 

R Sodium Hypochlorite (13 1)%(Of Active Chloride) 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than 
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing 
Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save 
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any 
liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 
gross negligence or wilful misconduct.



 
                                         

      CHEMICAL RESISTANCE ECOLOR H*                                      
FOR SAFETY S2 SHOES 

                                      
 
 
 
 

 

Sede Legale: Via Castagnevizza n. 17    10137 – TORINO (TO) 

Sede Operativa: Via Vernea n. 49    10042 – NICHELINO (TO)   Tel. +39 011– 2239147 Fax + 39 011 – 2239157 
Capitale sociale 10.000,00 i.v.  C.f. e P.iva 10419390017 –REA  TO- 1131930 

Sito Web www.ecolorica.it     E-mail ecolorica@ecolorica.com 

CHEMICAL CONCENTRATION AFTER 5’ AFTER 2h 
Sulphuric acid  95% 

 
� Corrodes finishing 

film 

� Light penetration in 

the back side 

� Corrodes 

completely the 

finishing film 

� High 

penetration in 

the back side 

(not complete) 

Acetone  � No corrosion of the 

finishing film  

� No penetration in 

the back side 

� Light corrosion 

if the finishing 

film 

� No penetration 

in the back side 

Nitric acid 65% � Corrodes finishing 

film 

� Penetration in the 

back side 

� Corrodes 

completely the 

finishing film 

� Complete 

penetration in 

the back side 

Sodium Hydroxide 30% � No corrosion of the 

finishing film  

� No penetration in 

the back side 

� Light corrosion 

if the finishing 

film 

�  No penetration 

in the back side 

Toulene  � Light corrosion of 

the finishing film 

� No penetration in 

the back side 

� Corrodes the 

finishing film 

� No penetration 

in the back side 

Hydrogen peroxide  � No corrosion of the 

finishing film  

� No penetration in 

the back side 

� Light corrosion 

if the finishing 

film 

� Light  

penetration in 

the back side 

Isopropyl Alcool 
 
 
 
 
 
 
 

 � No corrosion of the 

finishing film  

� No penetration in 

the back side 

� Corrodes the 

finishing film 

� No penetration 

in the back side 
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Acetic acid 
 
 
 
 
 

99% � No corrosion of the 

finishing film  

� No penetration in 

the back side 

� Light 
corrosion if the 
finishing film 

� Penetration in 
the back side 

Sodium 
Hypochlorite 

3% � No corrosion of the 

finishing film  

� No penetration in 

the back side 

� No corrosion if 

the finishing 

film 

� No penetration 

in the back side 

Ammonia 25% � No corrosion of the 

finishing film  

� No penetration in 

the back side 

� Light corrosion 

if the finishing 

film 

� No penetration 

in the back side 

 
*Drop Test 
 
 

SPECIFIC TEST Hydrocloric acid 32% ECOLOR H   color 0044/9990 

 
 

Test LIMIT 
Value 
col. 
9990 

Value 
col. 
0044 

METODH 

Spessore/Thickness Mm 1,55± 0,1 

2,05± 0,1 

1,52 

2,03 

1,54 

2,02 

UNI 2589 

Resistance after 6 hour  

200 cycles  

 
4/5 Grey 

scale 
 

5 43,1 

UNI EN ISO 11640 
Resistance after 12 hour 5 60,9 

Resistance after 18 hour 5 89,7 

Resistance after 24 hour 5 52,9 

 

Note 
The test was made with the utilization of the “hydrocloric acid”>32%, we have taken a sample with the standard production and divided in  
 4 different family and in different color, we have put on the surface the acid and increase the quantity when the acid was assorbed from the material,  
after we have made a test on veslic on 200 cycles and valutate if the surface was demage, before with a lens 10X after with grey scale 
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